DF50SRTZ- H & E A}

DF50SRT PARTSLIST

FOREWORD

When you are going to order parts you may take this booklet as reference t
any differences please take the reality on vehicle as standard.

To find out the name, Item code or fitment you may check in the illustratiot
with the size and appearance .Then with the no. in the illustration you will f

out the name, item code and quantity.



There will no notice to you ahead of any change of the information in this

booklet.

ZN I #3 (Power Mechanism)

=

FF H = F XX E R XX E M W=
No. Code name Chinese Description Q'ty
1 01010055 KL (50CC) Engine 1
2 01030003 1k 2% (PD20]) Carbureter 1
3 03030771 Ja Vet Rear Interior fender 1
4 02011353 IV E Engine Hanger 1
5 02011350 ) SRR Engine connection Board 1
6 02011352 P XOEEAR Rear fork connection 1
7 190045 e AR e Filter Element 1
8 01040003 TIERS Air Filter 1
9 02011351 IR Rear Fork (Left) 1
10 02011221 e R Air filter Bracket 1




11

02010040

2844473, 5mm

Engine Hanger Bushing L: 73.5mm

A/BE XX A/B Cover assembly

F H = b XX E R R X H W HE
NO. Code name Chinese Description Q'ty
1 139200001 AE Cover A 1

2 139200002 BE Cover B




3 139200003 K 2B Fan cover 1
4 139200004 BaEagic Ring 1
5 139030011 7N A T B AR ME X 12 Hexagon bolt M6x12 2
6 139190014 7N FH 24 TH ARG X 25 Hexagon bolt M6x25 2
7 139190013 HiE o6 Clip®6 2
8 139200005 224 Lock cord 1
9 139010011 [ BH24TST4. 8X 16 Self tapping screw ST4.8x16 2
10 = 139200006 H B2ETST3. 8 X 16 Self tapping screw ST3.8x16 2
11 139200007 WAE LK Clip 1
12 139200008 PEERS 5E Chain modulator cover 1
13 139200009 K 25 1 Sk Plug of fan cover 1

SEILERAK Cylinder head cover assembly




F #t = B X B R R X FB W H=E
NO. Code name Chinese Description Q'ty
1 139210001 7N FH 24 TH ARG X 40 Hexagon bolt M6x40 2
2 139210002 AELk i (LA Cylinder head cover 1
3 139210003 ﬁlj<ﬂnl_tiE§%§;k Snorkel fitting cylinder head cover 1
4 139210004 ﬁI e 2 ) P Gasket, cylinder head cover 1
5 139210005 SERCE Ventilate plate washer 1
6 139210006 ﬁﬁéiEEﬂi Ventilate plate 1
7 139210007 H WHZ%£TST3. 8 X Self tapping screw ST3.8x8 4
8 139210008 T Sk 5545 B I ”ﬁ* Valve in pipe 1
9 139210009 +F Clip 1
10 139210010 7 Clip 1
11 139210011 @ “Afirskss (x#h<0 & | Cylinder head cover assembly 1

SEILER— Cylinder head assembly 1




o O MW rm s 0

]

18 25 24 16 17 23 21 28 19_11-""

53 H = DA x X EM HE
NO. Code name Chinese Description Q'ty
1 139220001 7N FH A TR REMT Hexagon nut M7 4
2 139220002 R DT X 14 Washer ®7X 14 4
3 139220003 mAREEY 728 Retainer, valve rocker 1
4 139220004 AITRRE Arm, Valve rocker 2
5 139220005 ST NEET Screw, lappet adjusting 2
6 139220006 B SR REM5 Lock nut 2
7 139220007 AT In valve rocker axis 1
8 139220008 HEA T TR ol Out valve rocker axis 1
9 139220009 'Y A Camshaft 1
10 = 139220010 T D8X 14 pin®8X14 2
11 | 139220011 7N FHTE 25 TH MR AEM6 X 85 Hexagon screw M6 X85 2
12 139220012 b Tl Heat insulation plate 1
13 | 139220013 I P # Mat of heat insulation 1
14 | 139230001 aties Cylinder head 1
15 | 139220015 HEA Exit valve 1
16 | 139220016 ARITTRHEE Valve spring big 2
17 139220017 SRS S Valve spring small 2
18 | 139220018 I8k Cotter, valve 4
19 139220019 HES 195 R KR AR Spring holding 1
20 139220020 A In valve 1
21 139220021 HRTSE In valve leader 1
22 139220022 HAS I T5% Out valve leader 1
A 139230001 AL AR (CIRANFD Cylinder head assembly 1
B 139000001 I B il AR S K Camshaft seat assembly 1

SELEKZ Cylinder head assembly 2




18 25 24 17 23 21 28 19|11

F = P XX E R x X E M

NO. Code name Chinese Description Q'ty
23 139220023 A NRiE) 0il seals 2
24 139220024 P Washer 2
25 139220025 AT R R Retainer, valve spring 2
26 139220026 XL BEAEM6 X 32 Bolt stud M6X32 2
27 139220027 N BEAEM6 X 65 Bolt stud M6X65 2
28 139220028 SITSFF0TE Valve leader o— ring 2
29 139220029 AT L A Cylinder head washer 1
30 139220010 B TERFF A In valve holding 1
31 139220030 KAvZE Spark plug 1

Bhih . SELEBX Crankshaft, Cylinder assembly




18

19— g —

A

10

A 12 11 6  ,—7
2—0 £ ] J_ \ O_
=
A
1 [PO7 OQ/m 1|t &
16 16 16 15 14 c—13—9 , " -
F H = X &R R X &M HeE
NO. Code name Chinese Description Q'ty
1 139230001 SETAK Cylinder 1
2 139230002 AEL (40 B Gasket, cylinder 1
3 139230003 B RE AR Chain adjuster 1
4 139230004 B K B AR Chain adjuster washer 1
5 139220010 ERTR DX 14 Pin ©8x 14 2
6 139230005 R Adjuster spring 1
7 139230006 RS O[] g R B Nut of adjuster spring 1
8 139230007 S R B HL ] Washer of nut 1
9 139230008 INFAVEZTHEAEM6 X 1 8 Hexagon M6x18 2
10 139230009 AN Guider 1
11 = 139230010 THIEH Stopcock pin 1
12 139230011 TH%E Stopcock 1
13 139230012 o Clip 2
14
15
16
17 139230016 i AEA A & Crankshaft comp. 1
18 139230017 1E B i 2% Cam chain 1
19 139230018 Tk E A Cam chain tensioner 1
20 139230019 gk B[] S B AR Cam chain tensioner bolt 1
21 139230020 0L D 15.2X 1.5 O -ring®15.2x1.5 1
A 139000008 TEENHE Piston ring combination 1




B 139000007  50CCIEZEH L CHFeY. 4P 50CC Piston assembly 1
FiBZERR Left cover assembly
P
——8
P

—79

53 H = XX & B X FZ M B=E

NO. Code name Chinese Description Q'ty
1 139240001-1 feilisg G Left cover 1
2 139240002 JEC B A 24H Kick start lever assy 1
3 139010004 7N FHE =5 TH R FEM6 X 20 Hexagon bolt M6x20 1
4 139240003 7N FH A 2 TH R AEM6 X 35 Hexagon bolt M6x35 8
5 139240004 2840 Clip 1
6 139240005 ol A R Starting axis washer 1
7 139240006 Hh R Clip 1
8  139240007-1 LG R Onk) Washer of left cover 1
8 139240007 fril sy Washer of left cover 1
9 139220010 ENEY DX 14 Pin, dowel®8x 14 2
10 139240008 FoEh Starter spring 1
11 139240009 N TEE A Ldle gear 1
12 139240010 TR IRYSE 2 Starting gear 1
13 139240011 B i i Attrition spring 1




14 139240012 R ALSE B Sector gear bushing 1
15 139240013 iR Vent pipe 1
16 = 139240014 [ BU24TST3. 8X 16 Self-tapping screw ST3.8x16 1
17 139240015 IRRL LB @ 35 Plastic washer®35 1
IXENES Driving Wheel

F #t = R R XA W e
NO. Code name Chinese Description Q'ty

1 1.20.22.10.02 Feay 729 17.7 30 Strap 729 17.7 30 1

2 139250002 NS EREML2 Hexagon nut M12 1

3 139250003 P 12X 20 Washer®12x20 1

A 11.20.21.12.01000 EIE95Y Driving wheel assembly 1

4 139250004 F B B Driver shoe 1

5 139250005 F B R e Initiative strap fan plate 1

6 139250006 FEBhike Initiative gear plate 1




7 139250007 EFhFewIE 20X 38 Driver bushing®20%38 1
8 139250008 s ER B 4 Glide drive plate 1
9 139250009 HohiE 1 roller 6
10 139250010 RHEAR Brae board 1
11 139250011 ERRs Y e LS Side parts of brae board 3
MEhE 2 Driven Wheel assembly
Fr H = b XX E R R X H W HE
NO. Code name Chinese Description Q'ty
1 139020020 7N AR Z R EEML0 Hexagon nut M10 1




2 139260001 INFHIEREM27 X 1. 0 Hexagon nut M27x1.0 1
3 139260002 BE N E Clutch wrap 1
4 139260003 MBI Bz it e 21 Gear, countershaft assy 1
5 139260004 3 Spring 1
6 139260005 J 35 Spring base 1
7 139260006 M B 7 R A Driven strap turntable 1
A 139000003 NI WSS Driven wheel assembly 1

BEhE ]l Start Motor

12

‘\‘
\

(e
-




F H = F XX E R ® X E M =
NO. Code name Chinese Description Q'ty
1 139270001 B AL Motor unit, starter 1
2 139270002 WidiE O-ring 1
3 1392700031 Hyik2k () lead 1
4 139010004 7N S 24 TH B FEMG X 20 Hexagon bolt M6x20 2
5 139270004 + AR S ARET M5 X 8 Cross bolt M5x8 1
6 139020012 FATEEE D5 Spring washer®5 1
7 139270005 BB Clutch 1
8 139270006 WED12X9 Bushing®12x9 1

TAEEH Magneto

6— 4 4

2— 111112 ]




A

F = P XX E R x X E M HE
NO. Code name Chinese Description Q'ty

1 139280001 7 H X Cooling fan 1

2 139280002 7N S A TH R AEMG X 18 Hexagon bolt M6x18 4

3 139020020 INFIE S EEML0 Hexagon nut M10 1

4 139280003 WAL O\RAZHD Magnetism crock 1

5 139280004 BB E O\ Winding assy 1

6 139010004 7N FH 24 TH ARG X 20 Hexagon bolt M6x20 1

7 139280005 7N FA K IEREMS X 12 Bolt M5x12 2

8 139020012 FATEHLE D5 Spring washer 2

A 139280000 W PLE R O\RAZTD Magnetor assemble 1

HHEhFEE R. Crank case cover assy

|
:—2\1 i 9

v 8 7




F #t = R R LA W e
NO. Code name Chinese Description Q'ty
1 139290001 4 A Cover L crankcase 1
2 139220010 BN DP8X 14 Pin, Dowel®8x14 2
3 139290002 GIRE AN Gauge, oil level 1
4 139290003 OJEIE @ 18X 3 O-ring®18x3 1
5 139290004 VETH M 55 Fuel strainer cover 1
6 139290005 OJEJE 30X 3 O - ring®30x3 1
7 139290006 DRI D) 3 Fuel strainer spring 1
8 139290007 T XY Fuel strainer 1
9 139290008 7N FATE 2L THMEFEM6 X 85 Hexagon bolt M6x85 4
10 = 139290009 75 FAVEZE TH R AEM6 X 100 Hexagon bolt M6x100 4
11 139290010 HEB30X5X 14 Oil seals 30x5x14 1
12 139290011 A Eh AR R A Right crankcase gasket 1

H;EZRE 0il Pump




= g 12 13 1

FF H = X FE R R X &M

NO. Code name Chinese Description Q'ty
1 139300001 IR iy Pump drive wheel 1
2 139160004 INFAVE 22 TS REMG Hexagon nut M6 1
3 139010004 7N S 24 TH B FEMG X 20 Hexagon bolt M6x20 2
4 139190014 7N FHE 24 TH B AR M6 X 25 Hexagon bolt M6x25 1
5 139300002 ENA D8 X 11 Pin, Dowel®8x11 1
6 139300003 OFF 8 @ 10 O-ring®10 2
7 139300005 A SLEETMA X 10 Cross bolt M4x10 3
8 139300006 DI BT DA Oil pump pin 1
9 139300007 GIR:ESS Oil pump cover 1
10 139300008 IR:ERREN Body, oil pump 1
11 139300009 W+ Rotor, oil pump inner 1
12 139300010 HERZ Oil pump axis 1
13 139300011 HhEE T Rotor, oil pump outer 1
A 139000004 HLIH 2R % Oil Pump assembly 1




4eh3%8 R. Crank case

FF H = X FE R R X &M =
NO. Code name Chinese Description Q'ty
1 139310001 A h A A Right crank case 1
2 139310002 REWLF 24T E D 10X 22 | Bushing of engine suspend ®10x 1
3 139220010 EAIA D8 X 14 Pin, Dowel®8x 14 2
4 139310003 7N FHIE S TH MR FEM6 X 45 Hexagon bolt M6x45 1
5 139310004 KK HRAEMT X 168 Bolt, Stud M7x168 2
6 139310005 Al O Washer of right crank case 1
7 139310006 RHEHIE © 14 X 25 Bush®14x25 1




L =N ZE Gear chamber and cover

Fr H = b XX E R R X H W HE
NO. Code name Chinese Description Q'ty
1 139150004 7N FH L 25 TH R FEM8 X 35 Hexagon bolt M8x35 5
2 139320001 7N FH L 25 TH R FEMS8 X 40 Hexagon bolt M8x40 2
3 139320002 7N FHE 5 TR AEME X 12 Hexagon bolt M8x12 2
4 139320003 KA Paper washer 9
5 139320004 Wi EE Gear room cover 1




6 139320005 SENTAN D 10X 20 Pin, dowel ®10x20 2
7 139320006 WS = T 4R Gear room cover paper washer 1
8 139320007 T 228l Final Shaft 1
9 139320008 A& Final Gear 1
10 139320009 il 2H layshaft assy 1
11 139320010 Rl 12X 20 Layshaft washer12x20 1
12 139320011 B AR IR Clip spring 1
13 139320012 o Bl oil seals 1
14 = 139320013 1746004 Gearing 6004 1
15 139320014 Hh7K6201 Gearing 6201 2
16 = 139320015 IR LR R (B ) Hexagon nut 1
17 = 139320016 A ZE i B E A A Brake shoe pin 1
18 139320017 OB ©8X 1.5 O-ring®8x1.5 1
19 139320018 fig N Jl Input axis 1
20 139320019 Hh7K6203 Gearing 6203 1

ZrHhEh#E L. Crank case

—3 )




FF H = X &R R X &M =
NO. Code name Chinese Description Q'ty
1 139330001 KK HBAFEMT X 176 Bolt, Stud M7x176 2
2 139330002-1 Jr AR Chnkd Left crank case(longer) 1
3 139330004 L HIEFEM12 X 15 BoltM12x15 1
4 139330005  EHHIEFME ) ©12X18.5 Washer of boltd®12x18.5 1
5 139330006 19, 8X 30X 5 Oil seals 19.8x30x5 1
6 139330007 ME17X30X6 Oil seals17x30x6 1
7 139310006 IEHE D 14X 25 Gearing of center stand®14x25 1
8 139320014 Hh&6201 Gearing 6201 1
9 139320019 Hh7K6203 GearingG6203 1
10 139330008 WEREZMMH 08X 20 Buffer of absorber ®8x20 1
11 139310002 REMHLR 2T E D 10X 22 Bushing of engine hanger 1
12 139330009 R A EEFEM8 X 51 Center stand spring pin 1

HSE Inlet pipe




LT

FF H = D= R X &M HE
NO. Code name Chinese Description Q'ty
1 139140003 31 D40 Clip ®40 1
2 139170002 HRE Air tube 1
3 139070006 7N FHE 25 TH 3 BEM6 Hexagon nut M6 2
4 139170005 A Sk B M4 X 25 Bolt M4x25 1
5 139170006 SR D4 X 10 Washer®4x10 1
6 139170003 HAE O E Ring 1
A 139170002 HRE B Inlet pipe assembly 1

ZZ2 Frame




a\tﬁ
g B

F H = X &R x X E M HE
NO Code name Chinese Description Q'ty
1 0201-50SRT ks =P Frame 1
2 02011358 ZEBRLH e 4 Fix board 1
3 02011357 T AT Shock seat 1
4 02011354 288 o Hanger Rock Arm Left 1
5 02011355 M E A Hanger Rock Arm Right 1
6 02030287 J7 [k Steering Column 1
7 02030285 IR Up connection plate 1
8 02030283 7 [ JaE Handbar Raiser 2
9 12030052 b Steel Bowl 1

INER T

Frame Accessories 1




F #t = R R X HB W HeE
NO Code name Chinese Description Q'ty

1 02011632 AL Engine Bumper Right 1

2 02011631 A Engine Bumper Left 1

3 02011637 ATt A Bumper Plug 8

4 02011360 Ja Vet b [ E B Rear fender up fixing plate 1

5 02011361 IE A GIENE R Rear fender lower fixing plate(LH) 1

6 02011345 Ja RS ST 48 Rear fender fixing plate 1

7 02011362 IE VY ERNE R Rear fender lower fixing plate(RH) 1

8 02011639 KRAT BB Adjustable Headlight Bracket 1




INgkE2 Frame Accessories 2

v e

o

Fr H = F XX E R R X H W =
NO. Code name Chinese Description Q'ty
1 02011636 NP RS Headlight Frame 1
2 02011359 IR 7R 28 ] 5 iR Footbrake cable seat 1
3 02011634 Vb 6 A S 28 Battery gasket left Bracket 1
4 02011365 FEL L R AR Battery fasten plate 1
5 02011635 Vil A S Battery gasket right Bracket 1
6 02011345 IEE A RS Rear fender fixing plate 1
7 02011364 GRS R Lock switch bracket 1
8 02011356 JENRI B AR Footbrake Pedal 1




N IE IR Handle bar and Speedmeter

%
o
-~

O
.

3

Fr H = b XX E R R X H W =
NO Code name Chinese Description Q'ty
1 10050068 INES Speedmeter 1
2 10040079 TR AL KR Fuel Gauge 1

3 10020055 e Left hand grip 1

4 10010095 TEHETFK Left Switch 1

5 02030335 77 A4 Handle Bar 1

6 10010096 HHAEH K Right Switch 1

7 10020056 Wi E Right Hand grip 1

8 02011638 A 3% [ B B Speedmeter Bracket 1




JHE RS Muffler

Fr H = F XX E R R X H W HE
NO. Code name Chinese Description Q'ty
1 BEFEM8x1. 25x25 Hex Flange Bolt M8x1.25x25 2
2 190408 o df Muffler Clamp 2
3 190406  fERE Silica Washer Sheet 2




4 01050045  yHF# (fEHO Muffler 1
5 190407 RS FIE IE 4R Muffler Gasket 1
6 IEHE8%16 Hex Flange Bolt M8X1.25X16 3
7 01050052 VK = & Al E Exhaust Pipe 1
8 01990024  AHHA Exhaust Pipe Gasket 1
9 i L IEME 6432 HEX CAP Nut, M6X1.0 )

SBFE. E Fuel Tank, Shock




F #t = R R XA W e

NO Code name Chinese Description Q'ty

1 01990040 KAV EHE Secondary Air injection Device 1

2 02010351  —RAMS R E B Air Injection Fixture 1

5 07010122  HiyHEss A Front Shock left 1
07010123  HiEUE#RLG Front Shock Right 1

4 12050018  HhH <15 Circlip 15 1

5 02050045 A Footrest left 1

6 02050046  HEfHIA Footrest right 1

7 05030060  JHIAH Fuel Tank 1

8 03030769  Ja etk Rear fender 1

9 07010125  JElk/E Rear Shock 1

10 02011343  H4% Side Stand 1

11 07020061 5% Spring 1

12 15010046 HE NG SN 15D) 1

Bi% Front Tire




b o : = - .
1

F H = F &R - =
NO Code name Chinese Description Q'ty
1 06010058  #f120/70-12 Tire (120/70-13) 1
2 02040285  FifC#Ek Front Rim 1
3 190015 Sl Valve Stem 2
4 12030050  Fh7& Bearing, 6301 2
5 10040073 HLEIT A Speed Sensor 1

5% Rear Tire




F #t = B XX FE R R XA W HeE
NO Code name Chinese Description Q'ty
1 08020225 JRI R 22 Footbrake cable 1
2 04030002 CJTOR ZEHit (110D Brake Shoe 1
3 AL Spring Kit 2
4 06010059 #HH130/70-12 Wheel (130/70-12) 1
5 02040286 JE e E%3. 5%12 Rear Tire3.5%12 1

ER] Disc

Brake ASSY




F #t = R R XA W e
NO Code name Chinese Description Q'ty
A 04010096  HIASAI L AL, Front Disc Brake ASSY 1

1 AT B Upper Pump 1

2 A A B3R Upper Pump 1

3 U 1 3l Front Brake Hose 1

4 190491 Al N G SC4) Front Caliper Bracket 1

5 04020048  HIHESE Front Brake Disc 1

6 12990030 MR £k Brake hose circlip 3

7 FHH Hand Lever 1




45, 1 Wire harness, Lock

FF H = b XX FE R XX E M =
NO Code name Chinese Description "ty
1 08020227 2 Throttle Cable 1
2 08020247 Al T 25 Seat Cable 1
3 07020101 BRI A s 5 Footbrake spring 1
4 10080051 B Switch Lock 1
5 08010120 F 25 2 Wire Harness 1
6 10010035 HIESISS Brake Switch 1
7 07020010 RIZEFF o 3 Brake Switch Spring 1




KTE Lights

F #t = B XX #& R R X FH MW HeE
NO Code name Chinese Description Q'ty
1 09020110 R ZE#WT Front Turn light (Left) 1

2 09020111  AIA ¥ 4T Front Turn light (Right) 1

3 09010078  KAT Headlight 1
4 00608018  KATXTVEH1 12V35W 1
5 09020112  JaZE#m4T Rear Turn light (Left) 1

6 09020113 Je A %147 Rear Turn light (Right) 1

7 09030065  J& )84T Tail Light 1




8 09030052

JIRAT

9 00608015

12V5WAT 2

Licence plate Light

Bulb 12V5W

& =11 Body Covering

t 5

z|m

Code name

X # R

Chinese

x X & R

Description

< (ke




1 03040076 AR E RS A Right Net
2 03030865 AW BT TR Gastank cover Front connection
3 03040075 TR P ARUIE XUk A Left net

4 03010603 MiEEEiRl ¥ Gastank Cover Right

5 03030864 A E AN E Gastank Cap Cover

6 03010602 WAET AR A Gastank Cover Right

7 03010606 AR LR S% Gastank Cover Connection

8 03010608 545 Right side Cover

9 03030761 HH i & Battery case

10 03010607 ) 25 A2 Left side Cover

11 03040078 0 25 368 XUk A Right cover Net

12 03010611 v Tail cover right

13 03030866 Al 5 B i Seat decorative plate

14 03010609 AR J A i = Seat Cover

15 03010610 BE Tail cover Left

16 03040077 0] 5 368 X /e Left cover Net

17 03010508 i Taillight Cover

B=12 Body Covering 2

;s
9
6



F #t = R R X FB W HE
NO Code name Chinese Description Q'ty
1 03030867 FEL Vb AT R Batterycase Front cover 1
2 03030862 AR BB A Gastank bottom cover left 1
3 03030863 WA EA Gastank bottom cover Right 1
4 03010605 NSRS SR ES Headlight Slip 1
5 03030861 KT 24 25 Headlight fairing 1
6 03010613 Ha I B e ae A Batterycase Fairing left 1
7 03010614 SRVl = e (o ) Batterycase fairing Right 1
8 03030869 SERIINSE V] Batterycase Guard right 1
9 03030868 RIS A Vo Batterycase guard left 1
10 03010629 IEEPET Front Fender 1
5N
i 6
: WY/




"
.

13

F #t = R R XA W e
NO Code name Chinese Description Q'ty

1 06020146  HIAHRTR L Gas Tank rubber ring 2

2 06020141  KATXZR ETHBIK Headlight bracket rubber 4

3 06020143 R Iron Clamp 3

4 15030032  WIAH AL A& Gas Tank bushing 2

5 06990001  —ZkityEds Secondary Fuel Filter 1

6 12010010  #NZ2RK 16 Iron Clamp 2

7 06020140  KATHEKE Headlight Rubber 7

8 06020145  Jii4 5 e 3 Gas tank rear rubber washer 2

9 06020149 [MEZET HJE4% Tool rubber ring 1
10 15030035 | KATF 2 41E Headliht bushiing 2
11 10060001  VHAEITR Pet Cock 1
12 12010007  JHIEK8.5 Fuel Pipe Clamp 8.5 8
13 06030001  HZAE 4T Gas Pipe 4*7 30cm
14 06030002 AIMiE4.5/8.5 Fuel Pipe 4.5/8.5 105¢m
15 05010069 Ak Seat 1

28, H#R Electrical components




F = R R XA W e
NO Code name Chinese Description Q'ty
1 L Battery Bolts 1
2 10990023 2R Battery (DTX4L-BS) 1
3 01020073 | #Eifids Regulator 1
4 01020011  NJtds Flasher (Turn signal relay) 1
5 10070001 MW\ Horn 1
6 01020021  ZkrEgs Relay 1
7 01020022 i EH Ingition Coli 1
8 01020016  Ri‘K#s CDI 1




RRBEERH

FF H = &R XX E M W=
NO Code name Chinese Description Q'ty
1 09050001 Ot H () Reflector (square) 3
2 09050002 ot H (D Reflector (round) 2
3 09060027  J5 4 Rear view Mirrior 1
4 06990086 Y& =ik Triplet 1




FEZETH Tools Kit

Fr #t = B X B R R s
NO. Code name Chinese Description Q'ty
A BEZE T H Tools 1
1 16010005  12-147FH#F Open Spanner(12-14) 1
2 16010004  8-10JF H#&F Open Spanner(8-10) 1
3 16010006  XWkbE2z 7] Dual-Purpose Screwdriver 1
4 16010007  K{EZEETES=16 Spark Plug Box Spanner(S=16) 1
5 16010002  6mmN 7S AT Socket Head Screw Wrench(6mm) = 1
6 16010001 5mmN 7S AT Socket Head Screw Wrench(Smm) = 1
7 16010116  4mmN 7S AT Socket Head Screw Wrench(4mm) = 1




SR SR B b TR L A A g 3 I, KB HL S IA e ) 4 BE 25 2017-03-24, 201
PR R L TR R AR L, r S 2016 AIDF50STT,





































ut

‘ind




> A

B




B







B




B




B




B




B




B




B







B




B




B




B




B




19

B




9




B




B




B




B




B




B




B




= bl A



B




B




B




B




B




B




B







B




B




B




B




B




THE3 AR Z Al





































